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EXPLODED VIEW: ENGINE COMMON PARTS L/H SIDE 5.4L CPL

DRAWING #: 0H5628B GROUP D
APPLICABLE TO:
ITEM PART# QTY. DESCRIPTION ITEM PART# QTY. DESCRIPTION
1 0F1960B 1 ENGINE G5.4L G3 2011 15 035579 1 BSHG RDCRHEX 1/4TO1/8
2 042568 1 SCREW HHC M6-1.0 X 20 C8.8 16 REF 1 CONNECTION WATER OUTLET
(123 OH56090ST03 1 BRACKET DIPSTICK TUBE ()17  OF7316C160 1 DIPSTICK
4 0F2843 REF  GASKET THERMOSTAT HOUSING (1)(218  OHO550 1 DECALEPA STATIONARY EMERGENCY
5 0D5419 REF  OIL FILTER V-10 ENGINE 19 022097 2 WASHER LOCK M6-1/4
(1)2)6  OF7316C161 1 TUBE DIPSTICK 20 022473 2 WASHERFLAT 1/4 ZINC
7 0D3488G 1 BELT SERPENTINE 65.0" (1800 RPM) 21 042568 2 SCREW HHC M6-1.0 X 20 G8.8
0D3488J 1 BELT SERPENTINE 65.3" (2650 RPM) 2 022129 5  WASHER LOCK M8-5/16
8 057795A 1 BARBED EL 90 3/4 PLASTIC 23 0F4612 1 SENDER OIL PRESSURE 1/8"NPT
9 059057 1 HOSE 3/4 ID SAE-30R2 (16.75"LG) 2% 0E9868A 1 ALTERNATOR DC W/OUT PULLEY
10 REF 1 THERMOSTAT ASSY 25 022145 5  WASHER FLAT 5/16 ZINC
@212 0655158 1 ADAPTER THERMOSTAT 4.6L G3 26 057796 1 GROMMET
@13 065511 1 GASKET THERMOSTAT 4.2L 27 0F3216 1 PULLEY 80 OD DC ALTERNATOR (1800RPM)
(1214 0H3920 1 SPACER COOLANT BYPASS 0F3216B 1 PULLEY 117 OD DC ALTERNATOR (2650 RPM)
0F3216D 1 PULLEY 160 OD DC ALTERNATOR (3600 RPM)
28 0F3217 1 SPACER DC ALTERNATOR PULLEY
29 0F3287 1 BRKTDC ALTERNATOR UPPER
30 0F3017 1 BRKTDC ALTERNATOR LOWER
@31 0H5475 1 HARNENG G5.4L G3 H-PANEL CPL
32 0E3257 1 SCREW HWHTF M6-1.0 X 16
()23 065148 2 SCREW HHC M8-1.25 X 140 G8.8
34 0F4308 1 BRACKET DC ALT STABILIZER
(1)(2)35 022129 2 WASHERLOCK M8-5/16
(1)(2)36 022145 4 WASHER FLAT 5/16-M8 ZINC
37 077996 1 CAP ANTIFREEZE 5/8"ID X 1.2°LG
38 052243 1 SCREW HHC M10-1.5 X 60 C8.8
(1)39 OH5406A 1 REWORK HARMONIC BALANCER 5.4L
) 039253 3 SCREW HHC M8-1.25 X 20 G8.8
4 064416 1 SCREW HHC M10-1.5 X 45 G8.8 FT
) 022131 2 WASHER FLAT 3/8-M10 ZINC
) 046526 1 WASHERLOCK M10
4“ 0D8027 REF  SCREW WP PULLEY M8-1.25 X 19
45 0D8025 1 BOLTHEXFL HD M8-1.25X 28
4% 0D8026 3 BOLTHEXFL HD M8-1.25 X 31
47 0D8030 1 TENSIONER ENG. AUTOMATIC BELT
48 0F2846 1 PULLEY WATER PUMP
49 0D8028 1 PULLEY GROOVED ENGINE IDLER
50 0F2776A 2 BRACKET SIGNAL CONDITIONER
51 045772 1 NUT HEX M10-1.5 G8 YEL CHR
52 045771 2 NUTHEX M8-1.25 G8 YEL CHR
@)1)53 0E0992A 8  PLUGEXPANSION 14 0D
(1)(2)54 057823 1 CLAMP HOSE #10 .56-1.06
@)3)55  029333A 2 TIEWRAP UL 7.4" X 19" BLK
(1)(2)56 0F6151 3 CAPRUBBER
57 0E0502 1 TEMPERATURE SENDER, DELPHI
(1)58 REF 1 REWORK HARMONIC BALANCER 5.4L
59 057823 2 CLAMP HOSE #10 .56-1.06
(1)(2)60 035473 2 CLAMP HOSE #12 .50-1.25
1)1 045771 1 NUT HEX M8-1.25 G8 CLEAR ZIN

REVISION: H-8407-B

DATE: 3/2/11

(1) PART OF ENGINE MAKE P/N 0H5610 (80KW).
(2) PART OF ENGINE MAKE P/N 0H5610A.(55KW)
(3) /N 551S FOR HOLDING SENSOR TO I/N 50.

(4) NOT SHOWN
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